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پريدنيزون      پريدنيزون    پريدنيزون
١ ملغ	           ٥ مل                ٢٠ ملغ	
أقراص               أقراص	     أقراص

التركيب:  
كل قرص يحتوي على:                       كل قرص يحتوي على:                  كل قرص يحتوي على:
Prednisone 20 mg             Prednisone 5 mg                    Prednisone 1 mg

 Lactose, Starch, Gelatin, Talc, Powdered  :المواد غير الفعالة: پريدنيزون ١ ملغ
Cellulose, Stearic Acid, Sunset Yellow #6.
Starch, Lactose, Microcrystalline Cellulose, Talc, Ac-di-sol, :پريدنيزون ٥ ملغ
Magnesium stearate, Aerosil.
Starch, Lactose, Microcrystalline Cellulose, Talc, Ac-di-sol, :پريدنيزون ٢٠ ملغ
Magnesium stearate, Color Red FDC No 3 Lake 30%, Aerosil.

الفصيلة العلاجية: مضاد للإلتهابات من فصيلة الكورتيكوستيروئيدات. 
تستجيب  التي  الإلتهابات  لعلاج  للإلتهابات  مضاد  مستحضر  الإستعمال:  دواعي 

للكورتيكوستيروئيدات كالتحسسات الشديدة وإلتهاب المفاصل.   
متى لا يجوز لك إستعمال المستحضر؟

مركباته. لا  لأحد  حساسية  لديك  وجدت  إذا  المستحضر  هذا  إستعمال  لك  يجوز  لا 
يجوز إستعماله إذا كنت مقبل على تلقي أي لقاح. لا يجوز إستعمال هذا الدواء اذا كنت 

تعاني/ن من تلوث فطري.

  لا يجوز لك إستعمال هذا الدواء قبل مراجعة الطبيب مقدماً:
اذا كنت في فترة الحمل أو الرضاعة. إذا كنت تعاني/ن أو إذا عانيت في الماضي من خلل في 
وظيفة: القلب و/أو الأوعية الدموية )كضغط الدم العالي(، العينين )كالچلوكوما(، الكبد، الكلى/

المسالك البولية، الجهاز الهضمي )كالقرحة الهضمية(، الغدة الدرقية، عقبولة العين، أمراض 
العظام )تخلخل العظام(، السل أو تلوث آخر في الجسم )كجدري الماء أو الحصبة(، إصابة 

جدية، سكري، عدم إستقرار عاطفي )ذهان(، الوهن العضلي الوبيل.  
كيف سيؤثر هذا الدواء على سير أمورك اليومية؟

لا يجوز شرب النبيذ أو المشروبات الروحية الأخرى أثناء فترة تناول هذا الدواء.
بدون  طويلة  لفترة  أو  متقاربة  فترات  في  الدواء  هذا  إستعمال  لك  يجوز  تحذيرات: لا 
خاصة  عقاقير،  أو  لطعام  لديك  حساسية  أي  عن  الطبيب  إبلاغ  يجب  الطبيب.  إستشارة 
للأدرينوكورتيكوئيدات، قبل إستعمالك للدواء. يجب إبلاغ الطبيب )بما في ذلك طبيب الأسنان( 
إذا كنت مقدم على إجراء فحوص جلدية أو عملية جراحية. إن الإستعمال المطول لهذا الدواء 
قد يسبب تباطؤ النمو عند الأطفال والمراهقين، لذا يجب الحرص على إتباع تعليمات الطبيب 
بدقة. يحتوي المستحضر على اللكتوز حيث يمكن أن يسبب حساسية لدى أشخاص معينين. 
هناك حساسية للتلوثات أثناء الإستعمال، لذلك يجب الإمتناع عن التماس مع أشخاص مرضى 

)خاصة بجدري الماء أو الحصبة(.
التفاعلات بين الأدوية: إذا كنت تتعاطى/ن دواءً إضافياً أو إذا أنهيت العلاج الآن بدواء آخر، 
فيجب إعلام الطبيب المعالج، وذلك لتفادي الأخطار أو عدم النجاعة الناتجة عن التفاعلات 
بين العقاقير، خاصةً الأدوية التي تنتمي إلى المجموعات التالية: الأسپيرين والساليسيلات، 
أدوية  المنوّمة،  المهدئة،  )كالأدوية  المركزي  العصبي  الجهاز  على  تؤثر  التي  الأدوية 
پاركينسون، أدوية الصرع، بربيتورات، فينيتوئين(، ريفامپين، الأدوية المدرة للبول، الأدوية 

פרדניזון     פרדניזון     פרדניזון
1 מ"ג	        5 מ"ג           20 מ"ג
טבליות	        טבליות	     טבליות

הרכב:
כל טבליה מכילה:               כל טבליה מכילה:               כל טבליה מכילה:

Prednisone 20 mg                        Prednisone 5 mg                    Prednisone 1 mg
חומרים בלתי פעילים:

 Lactose, Starch, Gelatin, Talc, Powdered Cellulose, Stearic :פרדניזון 1 מ"ג
Acid, Sunset Yellow #6.
Starch, Lactose, Microcrystalline Cellulose, Talc, Ac-di-sol, :פרדניזון 5 מ"ג
Magnesium stearate, Aerosil.
Starch, Lactose, Microcrystalline Cellulose, Talc, Ac-di-sol, :פרדניזון 20 מ"ג
Magnesium stearate, Color Red FDC No 3 Lake 30%, Aerosil.

קבוצה תרפויטית: נוגד דלקות ממשפחת הקורטיקוסטרואידים.
התוויה: תכשיר נוגד דלקות לטיפול בדלקות המגיבות לקורטיקוסטרואידים כגון 

אלרגיות חמורות ודלקת פרקים.
מתי אין להשתמש בתכשיר?

אין להשתמש אם ידועה רגישות לאחד ממרכיבי התרופה.
אין להשתמש בתרופה כאשר הינך עומד/ת לקבל חיסון כלשהו.

אין להשתמש בתרופה זו אם הינך סובל/ת מזיהום פטרייתי.
 אין להשתמש בתרופה זו מבלי להיוועץ ברופא לפני תחילת הטיפול:

אם הינך בהריון או מניקה.
אם הינך סובל/ת או סבלת בעבר מליקוי בתפקוד: הלב ו/או כלי הדם )כגון לחץ 
דם גבוה(, העיניים )כגון גלאוקומה(, הכבד, הכליה/מערכת השתן, מערכת העיכול 
)כיב במערכת העיכול(, בלוטת התריס )תירואיד(, הרפס של העין, מחלות עצמות 
)אוסטאופורוזיס(, שחפת, זיהום אחר בגוף )כגון אבעבועות רוח או חצבת(, חבלה 

רצינית, סכרת, חוסר יציבות רגשית )פסיכוזות(, מייסתניה גראביס.
איך תשפיע התרופה על חיי היום יום שלך?

אין לשתות יינות או משקאות חריפים בתקופת הטיפול עם התרופה.
בלי  ממושכת  תקופה  או  קרובות  לעיתים  זו  בתרופה  להשתמש  אין  אזהרות: 
במיוחד  כלשהי,  לתרופה  או  כלשהו  למזון  רגיש/ה  הינך  אם  ברופא.  להתייעץ 

לאדנוקורטיקואידים, עליך להודיע על כך לרופא לפני נטילת התרופה.
יש לדווח לרופא )כולל רופא שיניים( אם הינך עומד/ת לעבור בדיקות עור או ניתוח. 
שימוש ממושך בתרופה זו עלול לגרום להאטת הגדילה בילדים ובמתבגרים, לכן יש 
לעקוב בקפדנות אחר הוראות הרופא. התכשיר מכיל לקטוז, ועלול לגרום לרגישות 
אצל אנשים מסויימים. בזמן השימוש יש רגישות לזיהומים, לכן יש להמנע ממגע 

עם אנשים חולים )בעיקר באבעבועות רוח או חצבת(.
תגובות בין תרופתיות: אם הינך נוטל/ת תרופה נוספת, או אם גמרת זה עתה 
טיפול בתרופה אחרת, עליך לדווח לרופא המטפל כדי למנוע סיכונים או אי יעילות 
הנובעים מתגובות בין תרופתיות. במיוחד, לגבי תרופות מהקבוצות הבאות: אספירין 
וסליצילאטים, תרופות המשפיעות על מערכת העצבים המרכזית )כגון: תרופות 

־להרגעה, לשינה, לפרקינסון, לאפילפסיה, ברביטורטים, פניטואין(, ריפמפין, מש
תנים )דיורטיים(, תרופות המספקות אשלגן, גלולות נגד הריון )המכילות אסטרוגן( 
רמת  להורדת  תרופות   ,B אמפוטריצין  חומצה,  סותרי  אסטרוגניות,  תרופות  או 

نشرة للمستهلك حسب انظمة الصيادلة )مستحضرات( 1986
هذا الدواء ملزم بوصفة طبيب

اقرأ النشرة بامعان حتى النهاية قبل البدء باستعمال الدواء.
تم تحديد هذه النشرة في وزارة الصحة ومحتواها فُحص وصودق 09/2010

עלון לצרכן לפי תקנות הרוקחים )תכשירים( התשמ"ו-1986
תרופה זו חייבת במרשם רופא

קרא/י בעיון את העלון עד סופו בטרם תשתמש/י בתרופה
פורמט עלון זה נקבע ע"י משרד הבריאות ותוכנו נבדק ואושר  על ידו מ-09/2010

הסוכר בדם דרך הפה או אינסולין, גליקוזידים של הדיגיטליס, ריטודרין, בופרופיון, 
חלק מהחיסונים, תרופות נגד קרישת דם, תרופות המכילות נתרן, קטוקונאזול, 

קלריתרומיצין, תרופות נגד יתר לחץ דם.
תופעות לוואי: בנוסף לפעילות הרצויה של התרופה, בזמן השימוש בה עלולות 
להופיע תופעות לוואי כגון: עליה בתאבון, הפרעות במערכת העיכול, עצבנות או 
חוסר מנוחה, נדודי שינה, יובש בפה, בחילה, פריחה, דלקות עור, בלבול, שינויים 
במצב הרוח, יתר לחץ דם. חלק מתופעות אלו חולפות בדרך כלל תוך זמן קצר 

לאחר תקופת ההסתגלות לתכשיר.
תופעות לוואי המחייבות התייחסות מיוחדת:

קטרקט, גלאוקומה: הפסק/י טיפול ופנה/י לרופא.
טשטוש ראייה, תכיפות במתן שתן, עליה בצימאון )נדיר(: המשך/י בטיפול ופנה/י 

לרופא במהירות האפשרית.
צואה שחורה או עם דם )נדיר(: פנה/י לרופא מיד!

דיכאון, אופוריה, חולשת שרירים )נדיר(: המשך/י בטיפול ופנה/י לרופא במהירות 
האפשרית.

כאבי בטן ממושכים, גב, צלעות )נדיר(: המשך/י בטיפול ופנה/י לרופא במהירות 
האפשרית.

בעיות בווסת )נדיר(: המשיכי בטיפול ופני לרופא במהירות האפשרית.
נפיחות בפנים או בידיים, פריחה, עליה במשקל )נדיר(: פנה/י לרופא מיד. 

סימנים של זיהום: כאב גרון, חום, עיטוש או שיעול: לפנות לרופא בהקדם האפשרי.
בכל מקרה בו הינך מרגיש/ה תופעות לוואי שלא צוינו בעלון זה, או אם חל שינוי 

בהרגשתך הכללית, עליך להתייעץ עם הרופא מיד.
מינון: המינון לפי הוראות הרופא בלבד. אין לעבור על המנה המומלצת.

אם שכחת ליטול תרופה זו בזמן קצוב יש ליטול מנה מיד כשנזכרת, אך בשום 
אופן אין ליטול שתי מנות ביחד.

אופן השימוש: יש ליטול את התרופה עם הארוחה.
אין מידע לגבי חצייה כתישה ולעיסה.

כיצד תוכל לסייע להצלחת הטיפול?
גם אם חל שיפור במצב בריאותך, אין להפסיק את הטיפול בתרופה ללא התייעצות 
עם רופא. אם הרופא הורה על הפסקת התרופה, יש לעשות זאת באופן הדרגתי!
מנע/י הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג 
ידם של ילדים ו/או תינוקות ועל ידי כך תמנע/י הרעלה. אם נטלת מנת יתר או 
והבא/י  מיון של בית חולים  ילד מן התרופה פנה/י מיד לחדר  אם בטעות בלע 

אריזת התרופה איתך.
לטיפול  נרשמה  זו  תרופה  מרופא!  מפורשת  הוראה  ללא  להקאה  תגרום/י  אל 
לקרוביך,  זו  תרופה  תיתן/י  אל  להזיק.  עלולה  היא  אחר/ת  בחולה  במחלתך, 

שכניך או מכריך.
אין ליטול תרופות בחושך! בדוק/י התווית והמנה בכל פעם שהינך נוטל/ת תרופה.

הרכב/י משקפיים אם הינך זקוק/ה להם.
אחסנה: יש לאחסן במקום חשוך,יבש ומתחת לטמפרטורה של 25°C. בתכשיר 
פרדניזון 1 מ"ג טבליות, לאחר פתיחה ראשונה, ניתן להשתמש במהלך 2 חודשים 

ובלבד שלא פג תוקפו.
לפי תנאי האריזה/האחסנה המומלצים, תרופות נשמרות לתקופה מוגבלת  גם 
בלבד. נא לשים לב לתאריך התפוגה של התכשיר! בכל מקרה של ספק, עליך 

להיוועץ ברוקח שסיפק לך את התרופה. יש לאחסן באריזה המקורית.
אין לאחסן תרופות שונות באותה אריזה.

מס' רישום התרופה: 118062604100 ,113332217000 ,038702245801 

יצרן:רקח תעשיה פרמצבטית בע"מ, רח' המלאכה 30, חולון.



المنتج:  ريكح للصناعة الدوائية م.ض.، شارع هميلاخا ٣٠ حولون.

especially important for medicines belonging to the following groups: aspirin and 
salicylates, drugs affecting the central nervous system (e.g. sedatives, hypnotics, 
drugs for parkinsonism, epilepsy, barbiturates, phenytoin), rifampin, diuretics, 
medicines that provide potassium, oral contraceptives (containing estrogen) or 
estrogen medications, antacids, amphotericin B, oral antidiabetic agents or insulin, 
digitalis glycosides, ritodrine, bupropion, some vaccines, anticoagulants, sodium-
containing medications, Ketoconazole, Klaritromycin, antihypertensive drugs.
Side Effects: In addition to the desired effect of the medicine, adverse reactions 
may occur during the course of taking this medicine, for example: increased 
appetite, indigestion, nervousness or restlessness, insomnia, dryness of the 
mouth, nausea, rash, skin inflammations, confusion, mood changes, hypertension.
Some of these side effects usually disappear within a short time following the 
period of adaptation to the medicine.
Side Effects that require special attention: Cataract, Glaucoma: stop treat-
ment and contact your doctor. Blurred vision, frequent urination, increased thirst 
(rare): continue treatment and contact your doctor as soon as possible. Bloody 
or black stools (rare): contact your doctor immediately. Depression, euphoria, 
muscle weakness (rare): continue treatment and contact your doctor as soon 
as possible. Persistent abdominal, back, rib pain (rare): continue treatment and 
contact your doctor as soon as possible. Menstrual problems (rare): continue 
treatment and contact your doctor as soon as possible. Swelling of the face or 
hands, rash, weight gain (rare): contact your doctor immediately. Signs of infection: 
sore throat, fever, sneezing or cough: contact your doctor as soon as possible.
In the event that you experience side effects not mentioned in this leaflet, or 
if there is a change in your general health, consult your doctor immediately.
Dosage: Dosage is according to doctor's instructions only. 
Do not exceed the recommended dosage. If you forget to take this medicine at 
the specified time, take the dose as soon as you remember, but never take a 
double dose to compensate for a missed one. 
Directions for Use: Take the medicine with a meal. There is no information about 
crushing, dividing or chewing the tablets.

How can you contribute to the success of the treatment?
Even if there is an improvement in your health, do not discontinue use of this 
medicine without consulting your doctor. If the doctor instructed you to discontinue 
use, stop treatment gradually!
Avoid Poisoning! This medicine, and all other medicines, must be stored in a 
safe place out of the reach of children and/or infants, to avoid poisoning. If you 
have taken an overdose, or if a child has accidentally swallowed the medicine, 
proceed immediately to a hospital emergency room and bring the package of the 
medicine with you. Do not induce vomiting unless explicitly instructed to do so by 
a doctor!  This medicine has been prescribed for the treatment of your ailment; 
in another patient it may cause harm. 
Do not give this medicine to your relatives, neighbors or acquaintances. 
Do not take medicines in the dark! Check the label and the dose each time you 
take your medicine. Wear glasses if you need them.
Storage: Store in a dark and dry place, below 25°C. The Prednisone 1 mg 
tablets product, can be used up to 2 months after the initial opening but not 
after the expiry date.
Even if kept in their original container and stored as recommended, medicines 
may be kept for a limited period only. Please note the expiry date of the medicine! 
In case of doubt, consult the pharmacist who dispensed the medicine to you. 
Do not store different medications in the same package. Should be stored in 
its original packaging.
Licence Number: 113332217000, 038702245801, 118062604100

Manufacturer: Rekah Pharmaceutical Prod. Ltd., 30 Hamelacha St., Holon.

التي تزود الپوتاسيوم، أقراص منع الحمل )الحاوية استروجين( أو الأدوية الاستروجينية، 
مضادات الحموضة، امفوتيريسين ب، الأدوية المخفضة لنسبة السكر في الدم والمتناولة 
من  قسم  بوپروپيون،  ريتودرين،  الديجيتال،  چليكوزيدات  الإنسولين،  أو  الفم  طريق  عن 
اللقاحات، مضادات تخثر الدم، الأدوية التي تحتوي على عنصر الصوديوم، كاتوكونازول، 

كلريتروميتسين، ادوية ضد ضعط الدم العالي. 
فترة  أثناء  تظهر  فقد  للدواء،  المرغوبة  الطبية  التأثيرات  إلى  إضافة  الجانبية:  الأعراض 
إستعماله بعض الأعراض الجانبية كزيادة الشهية للطعام، إضطرابات في الجهاز الهضمي، 
إرتباك،  جلدية،  إلتهابات  جلدي،  طفح  غثيان،  الفم،  جفاف  أرق،  الهدوء،  عدم  أو  عصبية 
تغيرات في المزاج، ضغط دم. يختفي قسم من هذه الأعراض عادة خلال فترة قصيرة بعد 

أن يعتاد الجسم على الدواء.
الأعراض الجانبية التي تقتضي إهتماماً خاصاً: كتاركت، جلاكوما: توقف/ي عن العلاج 
وتوجه/ي للطبيب. تشوش الرؤية، تكرر التبول، زيادة العطش )نادراً(: استمر/ي في العلاج 
وراجع/ي الطبيب في أقرب وقت ممكن. براز أسود أو دموي )نادراً(: راجع/ي الطبيب حالاً. 
الطبيب  وراجع/ي  العلاج  في  استمر/ي  )نادراً(:  العضلات  ضعف  نشوة،  نفسي،  إكتئاب 
بالسرعة الممكنة. آلام متواصلة في البطن، الظهر، الأضلاع )نادراً(: استمر/ي في العلاج 
وراجع/ي الطبيب بالسرعة الممكنة. مشاكل في الطمث )نادراً(: استمري في العلاج وراجعي 
الطبيب بالسرعة الممكنة. إنتفاخ في الوجه أو اليدين، طفح، زيادة في الوزن )نادراً(: راجع/ي 
الطبيب حالاً. إشارات لحصول تلوث: آلام في الحلق، سخونة، عطاس أو سعال: راجع/ي 
الطبيب في أقرب وقت ممكن. أما إذا ظهرت لديك أعراض جانبية لم تذكر في هذه النشرة، 

أو إذا طرأ أي تغيير على شعورك العام، عليك عندئذ مراجعة الطبيب حالاً.
الجرعة الدوائية: يستعمل الدواء حسب تعليمات الطبيب فقط. لا تتجاوز/ي الجرعة الموصى 
بها. إذا حدث ونسيت تناول الجرعة في الوقت المعين ثم تذكرت بذلك، فيجب تناولها حالاً! 

ولكن لا يجوز تناول جرعتين معاً في أي حال من الأحوال.
إرشادات الإستعمال: يجب تناول هذا الدواء مع الطعام. 

لا توجد معلومات بخصوص شطر أو سحق أو مضغ القرص.      
 كيف تستطيع/ين أن تساهم/ي في نجاح العلاج؟ 

تحسن  طرأ  ولو  حتى  الطبيب  من  تعليمات  بدون  الدواء  هذا  إستعمال  عن  تتوقف/ي  لا 
أن  العلاج، فيجب  بالتوقف عن  الطبيب  تعليمات من  إذا صدرت  أما  الصحية.  على حالتك 

يتم ذلك تدريجياً.
تجنب/ي التسمم! يجب حفظ هذا الدواء وكل دواء في مكان مغلق بعيداً عن متناول أيدي 
الأطفال و/أو الرضع، وذلك لتفادي إصابتهم بالتسمم. إذا أفرطت في تناول الجرعة الدوائية أو 
إذا بلع الطفل/ة خطأ من هذا الدواء، عليك التوجه إلى المستشفى حالاً مصطحباً/ة عبوة الدواء.

لا تسبب/ي التقيؤ بدون تعليمات صريحة من الطبيب! هذا الدواء وصف لعلاج مرضك، 
وقد يسبب الضرر لمريض آخر. لا تعط/ي من الدواء إلى أقاربك، جيرانك أو معارفك.                  
لا تتناول/ي الدواء في العتمة! يجب تشخيص طابع الدواء والتأكد من الجرعة الدوائية في 

كل مرة تتناول/ين فيها دواء. ضع/ي النظارات الطبية إذا لزم الأمر ذلك.
التخزين: يجب التخزين في مكان مظلم، جاف وفي درجة حرارة دون ٢٥ درجة مئوية. 
بالنسبة لمستحضر پريدنيزون ١ ملغ أقراص، بعد فتح العبوة للمرة الاولى، يمكن استعماله 

خلال ٢ شهرين وفقط اذا لم تنتهي صلاحيته.
تبقى الأدوية صالحة لفترات محدودة فقط، حتى ولو ظلت في علبتها الأصلية وتم حفظها 
بموجب تعليمات الخزن. الرجاء ملاحظة تاريخ إنتهاء صلاحية المستحضر المدونة على 
العبوة. في حالة الشك! عليك إستشارة الصيدلي الذي صرف لك هذا الدواء. يجب تخزين 

الدواء في عبوته الاصلية.
لا يجوز تخزين أدوية مختلفة في نفس العبوة.

رقم سجل الدواء: 113332217000, 038702245801, 118062604100

PREDNISONE                  PREDNISONE           PREDNISONE 
1 mg 	                      5 mg  	              20mg
Tablets                                       Tablets	                 Tablets
Composition:	
Each tablet contains:                    Each tablet contains:          Each tablet contains:
Prednisone 1 mg                        Prednisone 5 mg               Prednisone 20 mg
Inactive ingredients:
Prednisone 1 mg: Lactose, Starch, Gelatin, Talc, Powdered Cellulose, Stearic 
Acid, Sunset Yellow #6.
Prednisone 5 mg: Starch, Lactose, Microcrystalline Cellulose, Talc, Ac-di-sol, 
Magnesium stearate, Aerosil.
Prednisone 20 mg: Starch, Lactose, Microcrystalline Cellulose, Talc, Ac-di-sol, 
Magnesium stearate, Color Red FDC No 3 Lake 30%, Aerosil.
Therapeutic group: Anti-inflammatory from the corticosteroids group.
Indication: Anti-inflammatory preparation for treatment of inflammations respond-
ing to corticosteroids, such as severe allergies and arthritis. 
When should the preparation not be used?

Do not use this medicine if there is a known sensitivity to any of its  ingredients. 
Do not use this medicine if you are about to receive any vaccination.
Do not use this medicine if you have a fungal infection.
Do not take this medicine without consulting a doctor before starting
treatment:

If you are pregnant or breastfeeding. If you are suffering, or have suffered 
in the past, from impaired function of: the heart and/or vascular system (e.g. 
hypertention), the eyes (e.g. glaucoma), the liver, the kidney/urinary tract, the 
digestive system (peptic ulcer), the thyroid gland, from ocular herpes, bone 
diseases (osteoporosis), tuberculosis or any other infections in the body (e.g. 
chickenpox or measles), serious injury, diabetes, emotional instability (psycho-
ses), myasthenia gravis.
How will this medicine affect your daily life?
Do not drink wine or alcoholic beverages while under treatment with this medicine.
Warnings: Do not use this medicine frequently, or for a prolonged period, without 
consulting a doctor. If you are sensitive to any type of food or medicine, in particular 
to adrenocorticoids, inform your doctor before commencing treatment with this 
medicine. Inform your doctor (including the dentist) if you are about to undergo 
any dermal test or operation. Prolonged use of this medicine may slow growth in 
children and adolescents, therefore the doctor’s instructions should be followed 
strictly. The preparation contains lactose and may cause an allergic reaction in 
certain people. During use, there is susceptibility to infections, therefore avoid 
contact with sick people (mainly with chickenpox or measles). 
Drug Interactions: If you are taking another drug concomitantly or if you have 
just finished treatment with another medicine, inform the attending doctor, in 
order to prevent hazards or lack of efficacy arising from drug interactions. This is 

PATIENT PACKAGE INSERT IN ACCORDANCE WITH 
THE PHARMACISTS' REGULATIONS (PREPARATIONS) -1986 
The dispensing of this medicine requires a doctor's prescription 

Read this package insert carefully in its entirety before using this medicine 
The format of this leaflet was determined by the Ministry of Health and its 

content was checked and approved by it in 09/2010




